
   

COMMUNITY 

PUBLIC WATER SYSTEMS 

DESIGN CRITERIA 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Division of Water Supply 

Tennessee Department of Environment and Conservation 

2008 



   

TABLE OF CONTENTS 

 Page 

Introduction ................................................................................................................................................................1 

Part 1. Submission of Engineering Documents ..........................................................................................................2 

1.0 General ...............................................................................................................................2 
[...]
9. accessible manhole to facilitate inspections and repairs, 



      29       

10. means to observe the wastewater during backwashing, 

11. construction to prevent cross-connection, 

12. depth of filter media shall be the same as for gravity filters. 

4.3 PACKAGE TREATMENT PLANTS, MEMBRANES AND OTHER TECHNOLOGIES - Will be reviewed on 
a case-by-case basis based on demonstrated performance criteria.  

4.3.1    Package Treatment Plants – may be acceptable for  source waters that are generally low in turbidity 
and do not experience large or frequent turbidity spikes.  Filter backwash and clarifier flush/rinse frequencies 
along with water production efficiency must be considered for each application.  Adequate detention times 
must be evaluated for oxidation processes, coagulation, TOC reduction and taste & odor control. 

4.3.2 Membrane Filtration – is generally acceptable for turbidity/particulate removal.  Each membrane   
module must have a continuous filtrate turbidity monitor and provisions for direct integrity testing.   
Other treatment processes such as coagulation, flocculation and oxidation must be used in 
conjunction with membranes where dissolved constituents such as TOC, iron and manganese are 
present in sufficient quantities to require treatment/removal.  Clarification/sedimentation should be 
provided prior to membrane filtration where turbidity and suspended solids are very high in the raw 
water. 

4.3.3 Cartridge and Bag Filters – will be considered for approval on a case-by-case basis depending on 
raw water quality and the size of the water system. 

4.4 DISINFECTION - Chlorine is the preferred disinfecting agent.  Other agents will be considered by the 
Department, provided reliable feeding equipment is available and testing procedures for a residual are 
recognized in "Standard Methods for the Examination of Water and Wastewater," latest edition.  Continuous 
disinfection is recommended for all water supplies and is required at all community public water systems 
serving more than 50 connections or 150 persons. 

4.4.1 Equipment 

a. Type - Solution feed gas type chlorinator and hypochlorite feeders of the positive 
displacement type are acceptable (see Part 5).  Alternative chlorine feeders such as tablet 
chlorinators may be considered for some applications. 

b. Capacity - The chlorinator capacity shall be such that a free chlorine residual of at least 2 
mg/L can be attained in the water after a contact time of at least 30 minutes when maximum 
flow rates coincide with anticipated maximum chlorine demands.  The equipment shall be of 
such design that it will operate accurately over the desired feeding range. 

c. Dual Chlorination - Two chlorinator shall be provided and operated simultaneously such that 
each feeds approximately half the chlorine requirement. 

d. Spare Parts - Spare parts shall be provided so that either unit could be equipped to supply the 
entire chlorine requirement. 

e. Automatic Switchover - Automatic switchover of chlorine cylinders should be provided where 
necessary to assure continuous disinfection.  This does not take the place of having dual 
chlorination. 



      30       

f. Automatic Proportioning - Automatic proportioning chlorinator will be required where the rate 
of flow either is not reasonably constant or where the quality of the water is subject to rapid 
changes. 

4.4.2 Contact Time and Point of Application 

a. Due consideration shall be given to the contact time of the chlorine in water with relation to 
pH, ammonia, taste producing substances, temperature, bacterial quality, trihalomethanes 
formation potential and other pertinent factors.  Chlorine should be applied at a point which 
will provide adequate contact time.  All basins used for disinfection must be designed to 
minimize short-circuiting. 

b. At plants treating surface water, provisions should be made for applying chlorine to the raw 
water, top of filters, and filtered water. 

c. At plants treating groundwater, provision should be made for applying chlorine to the 
clearwell inlet and the high lift pump suction. 

d. Free residual (breakpoint) chlorination is required; 30 minutes contact time should be provided 
for ground waters and 2 hours for surface waters. 

4.4.3 Chlorinator Piping 

a. The water supply piping shall be designed to prevent contamination of the treated water 
supply by source of questionable quality. 

b. Pipe material - The pipes carrying elemental liquid or dry gaseous chlorine under pressure and 
liquid chlorine must be schedule 80 seamless steel tubing or other materials recommended by 
the Chlorine Institute (never use PVC). Rubber, PVC, polyethylene, or other materials 
recommended by the Chlorine Institute must be used for chlorine solution piping and fittings.  
Nylon products are not acceptable for any part of the chlorine solution piping system. 

c. Backflow Protection - All chlorine solution lines feeding into water having less than a full 
cycle of treatment (ahead of filters) shall be vented to the outside atmosphere.  This venting 
shall be provided in such a manner that backflow into treated waters is prevented.  Vacuum 
breakers and other mechanical devices shall not be substituted for a vent.  Vents for chlorine 
lines shall: 

1. be the same size as the solution line piping, 

2. be connected to the solution line at a point where it is elevated a minimum of 6 feet 
above the maximum water level in the receiving basin, 

3. have no shut off valves, 

4. be extended to a high enough elevation outside the building that overflow from the vent 
tube during surges is prevented, 

5. have a nylon or other suitable insert screen covering the vent which has been turned 
downward near its end, 

6. not be subject to back pressures. 



      31       

d. Distribution Panels - The Department recommends the use of chlorine solution distribution 
panels to ease the change of chlorine solution application points or the change of chlorine feed 
equipment.  If a distribution panel is installed all chlorine solution lines except those feeding 
into the clear well or filter effluent must be vented as specified in section 4.4.3c. This venting 
is to be located between the distribution panel discharge and the point of application.  Where 
chlorine solution from one chlorine feed unit is to be split to feed at more than one application 
point, a suitable rotameter shall be installed to allow accurate proportioning of the total flow 
among the application points. 

4.4.4 Housing - Adequate housing must be provided for the chlorination equipment and for storing the 
chlorine supply (See Section 5.3). 

4.4.5 Chlorine Dioxide – may be used for oxidation, disinfection and/or treatment of tastes and odors.  
Chlorine dioxide may be considered in conjunction with other treatment processes for meeting 
surface water treatment requirements or as an alternative to raw water chlorination where 
disinfection by-products must be reduced.  Water systems that add chlorine dioxide must monitor 
for chlorine dioxide residual and chlorite. 

4.4.6 UV Light -  may be used for disinfection at water treatment plants in conjunction with chlorination 
and other treatment processes to meet surface water treatment requirements.  UV light may also be 
used at groundwater treatment plants.  Water systems using UV light must also provide chlorination 
for residual disinfection. 

4.4.7 Ozone – may be used at water treatment plants for oxidation, disinfection, and meeting surface 
water treatment requirements.  Water systems using ozone must monitor for bromate. 

4.4.8 Hydrogen Peroxide – may be used at water treatment plants for raw water oxidation and/or 
disinfection.  Hydrogen peroxide may be used to replace raw water chlorination where disinfection 
by-products must be reduced. 

4.4.9 Permanganates – potassium permanganate or sodium permanganate may be used for raw water 
oxidation and/or disinfection.  Permanganates may be used to replace raw water chlorination where 
disinfection by-products must be reduced. 

4.4.10 Chloramines – will be considered for use in water distribution systems if other methods to reduce 
disinfection by-products have failed to achieve compliance.  Effects of chloramination on water 
chemistry, corrosivity and microbiological water quality must be evaluated. 

4. 5 SOFTENING - In all but a very few locations in Tennessee softening of available raw water is not needed.  
Unless there is a demonstrated need, softening should be avoided because of the additional expense and 
because of the increased sodium content of the water when ion exchange softening is used. 

4.5.1 Lime-Soda Process - The applicable design standards for mixing, flocculation and sedimentation are 
the same for the lime-soda process as for conventional clarification.  Where softening is included as a 
treatment process in conjunction with clarification, the clarification criteria shall govern(see sections 
4.1.2, 4.1.3 and 4.1.4).  For criteria pertaining to softening with solids contact units see section 4.1.5. 

a. Aeration - Determinations should be made for the C02 content of the raw water.  When 
concentrations exceed 10 mg/L, the economics of removal by aeration as opposed to removal 
with lime should be considered (See Section 4.6). 

b. Stabilization - Equipment for stabilization of water softened by the lime-soda process is 
required. 



      32       

c. Sludge Collection - Mechanical sludge removal equipment shall be provided in the 
sedimentation basin (see section 4.11 for sludge disposal). 

d. Sludge Disposal - Provisions must be included for proper disposal of softening sludges(See 
Section 4.11). 

e. Disinfection - The use of excess lime shall not be considered an acceptable substitution for 
chlorination or any other approved method of disinfection (See Section 4.4). 

 4.5.2   Cation Exchange Process - Iron, manganese, or a combination of the two, in the oxidized state or  
        unoxidized state, should not exceed 0.3 mg/L in the water as applied to the ion exchange resin.   
        Pretreatment is required when the content of iron, manganese, or a combination of the two, is 1  
        mg/L or more. 

a. Design - The units may be of pressure or gravity type, using automatic or manual regeneration.  
Automatic regeneration is suggested for small plants. 

b. Exchange Capacity - The design capacity for hardness removal should not exceed 20,000 
grains per cubic foot when resin is regenerated with 0.3 pounds of salt per kilogram of 
hardness removed.. 

c. Depth of Media - The depth of the exchange material should not be less than 3 feet. 

d. Flow Rates - the rate of softening should not exceed 7 gallons per square foot per minute and 
the backwash rate should be 6 to 8 gallons per square foot per minute.  Rate-of-flow 
controllers or the equivalent must be installed for the above purposes. 

e. Freeboard - The freeboard will depend upon the specific gravity of the media.  Generally, the 
washwater collector should be 24 inches above the top of the media. 

f. Underdrains and Supporting Gravel - The bottoms strainer systems, and support for the 
exchange material shall conform to criteria provided for rapid rate gravity filters (See Sections 
4.2.lg and 4.2.1h). 

g. Brine Distribution - Facilities should be included for even distribution of the brine over the 
entire surface. 

h. Cross Connection Control - Backwash, rinse and air relief discharge pipes should be installed 
in such a manner as to prevent any possibility of back-siphonage. 

i. Bypass - A bypass shall be provided around softening units to produce a blended water of 
desirable hardness.  Meters should be installed on the bypass line and on each softener unit.  
An automatic proportioning or regulating device and shut-off valve should be provided on the 
bypass line.  In some installations it may be necessary to treat the bypassed water to obtain 
acceptable levels of iron and/or manganese in the finished water. 

j. Additional Limitations - Waters having 1.0 units or more turbidity should not be applied 
directly to the cation exchange softener.  Silica gel materials should not be used for waters 
having a pH above 8.4 or containing less than 6 mg/L silica and should not be used when iron 
is present.  The cation exchange material shall be a type that is not damaged by residual 
chlorine.  Phenolic resin should not be used. 

k. Sampling Taps - Smooth-nose sampling taps must be provided for the collection of 
representative samples for both bacteriological and chemical analyses.  The taps shall be 



      33       

located to provide for sampling of the softener influent, softener effluent, and the blended 
water.  The sampling taps for the blended water shall be at least 20 feet downstream from the 
point of blending.  Petcocks are not acceptable as sampling taps.  Sampling taps should be 
provided on the brine tank discharge piping. 

1. Brine and Salt Storage Tanks 

1. Salt dissolving or brine tanks and wet storage tanks must be covered and must 
be corrosion resistant. 

2. The make-up water inlet must be protected from back siphonage.  Water for 
filling the tank should be distributed over the entire surface by pipes above the 
maximum brine level in the tank.  The tanks should be provided with an 
automatic declining level control system on the make-up water line. 

3. Wet salt storage basins must be equipped with manholes or hatchways for 
access and for direct dumping of salt from truck or railcar.  Openings must be 
provided with raised curbs and watertight covers having overlapping edges 
similar to those required for finished water reservoirs. 

4. Overflows, where provided, must be turned down, have a proper free fall 
discharge and be protected with corrosion resistant screens or self-closing flap 
valves. 

5. Two wet salt storage tanks or compartments designed to operate independently 
should be provided. 

6. The salt is to be supported on graduated layers of gravel under which is a 
suitable means of collecting the brine. 

7. Alternative designs which are conducive to frequent cleaning of the wet salt 
storage tank may be considered. 

m. Storage Capacity - Salt storage basins should have sufficient capacity to store in excess of l-
1/2 carloads or truckloads of salt, and to provide for at least 30 days of operation. 

n. Stabilization - Stabilization for corrosion control shall be provided (See Section 4.9). 

o. Waste Disposal - Suitable disposal must be provided for brine waste (See Section 4.11). 

p. Construction Material - Pipes and contact materials must be resistant to the aggressiveness of 
salt.  Plastic and red brass are acceptable piping material.  Steel and concrete must be coated 
with a non-leaching protective coating which is compatible with salt and brine. 

q. Housing - Salt Storage tanks and feed equipment should be enclosed and separated from other 
operating areas in order to prevent damage to equipment. 

4.6 AERATION - Aeration treatment devices as described herein may be used for oxidation, separation of gases 
or for taste and odor control. 

4.6.1     Natural Draft Aeration - Design should provide that: 

a. water is distributed uniformly over the top tray, 



      34       

b. water is discharged through a series of three or more trays with separation of trays not less 
than 12 inches, 

c. trays are loaded at a maximum rate of 20 gpm for each square foot of the top tray area, 

d. trays have heavy wire mesh or perforated bottoms, 

e. perforations are 3/16 to 1/2 inches in diameter, spaced 1 to 3 inches on centers, when 
perforations are used, 

f. 8 to 12 inches of inert media are used, such as coke or limestone, that will not disintegrate due 
to freezing cycles, 

g. aerated water receives disinfection treatment, 

h. sufficient trays to reduce carbon dioxide to 10-15 mg/L, 

i. location to take advantage of prevailing wind direction. 